
 Elapsed Time: 50:00
 Sample Weight: 1599g
 Weight Loss: 110.1g
 Percent Loss: 6.89%
 Temp Comp: 0.19%
 Calib. Factor: 0.16%
 Bitumen Ratio: 7.05%
 =====
 Calibrated Asphalt Cnt
 6.54%
 =====
 50 538 110.1 6.89*
 49 538 110.1 6.89
 48 538 110.0 6.88
 47 538 109.8 6.87
 46 538 109.7 6.86
 45 538 109.5 6.85
 44 538 109.4 6.84
 43 537 109.1 6.82
 42 537 109.0 6.82
 41 538 108.7 6.80
 40 539 108.4 6.78
 39 539 108.1 6.76
 38 538 107.9 6.75
 37 537 107.6 6.73
 36 536 107.2 6.70
 35 535 106.7 6.67
 34 535 106.4 6.65
 33 534 106.0 6.63
 32 534 105.6 6.60
 31 536 105.1 6.57
 30 538 104.7 6.55
 29 540 104.2 6.52
 28 543 103.6 6.48
 27 546 103.0 6.44
 26 549 102.3 6.40
 25 551 101.5 6.35
 24 554 100.6 6.29
 23 556 99.6 6.23

22 558 98.6 6.17
 21 560 97.4 6.09
 20 561 96.1 6.01
 19 562 94.5 5.91
 18 561 92.6 5.79
 17 560 90.1 5.63
 16 559 86.4 5.40
 15 557 85.1 5.32
 14 555 83.3 5.21
 13 551 80.5 5.03
 12 548 75.9 4.75
 11 546 69.5 4.35
 10 544 61.7 3.86
 9 543 52.7 3.30
 8 543 42.7 2.67
 7 545 31.5 1.97
 6 510 18.3 1.14
 5 476 9.4 0.59
 4 468 5.4 0.34
 3 462 3.2 0.20
 2 456 1.7 0.11
 1 456 0.7 0.04

-----|-----|-----
 T|TEMP|WT.LOSS|%LOSS

 Filter Set Pt: 750°C
 Chamber Set Pt: 538°C
 Tested By: Groups 4+5
 Mix Type: _____
 Sample ID: _____
 Time: 15:13:33
 Date: 04-08-09

 Final wt 4570.7g